o

VARD MARVEL MFG. CO., INC

PARTS PRICE LIST - - DEALER
MOTOR RAKE - - (Standard Model)

PART ITEM QUANTITY
NUMBER PER RAKE
MR-701 Deck Assambly... srcetato ey A
MR-702 Motor Belt Bracket {mounts to motor) ................ Pt R
MR-702-B 5/18" x 3/4™ Button Skt Cap Screw & Lock Washer.... 2
MR-704-C Bolts, Handlebar - 1/4" X 1-1/2" NC.....ccoccvrvrivviennns. 2u0
MR-704-LN  Lock Nuts 1/4" NC.,, s T S TR
MR-7074 Folding Handlebar Assombly .................................. it
MR-7087 Folding Handlebar Assy. w/Clutch Bar (1897 on)...... 1.
MR-7097-A  Clutch Bar (for MR-7097 Handlebar Assembly)........ 1.
MR-7087-E  Collar, Handlebar Locking Ring....... e 2
MR-709-A Blade Spacers - Rubber..(each).............ccconeneene 48 pes......
MR-709 Set Blade Spacers - Rubber,..(set of 48).............eeueviennnn, 1 52t OF 48
MR-711 Shaft Holder - Welded Assembly (Less Shafts,........ 1.
Blades, Spacers)
MR-713-A Blades only (1" x 1/8” x 4-2/8”) (each)(Spring Stoel)............. 48 pcs.......
MR-713-Set Blades only (1" x 1/8" x 4-3/8") (set of 48),..BM.................c.. 1 set of 48
MR-714-A Blade Shaft (112" dia. x 9-3/8" )(each)(Case Hardenad)............ 6 pcs.........
MR-714-Set  Blade Shaft (1/2" dia. x 9-3/8" ) (sel of 6)...3%... 1setof 6..
MR-716 Main Shaft-Square (zinc coated)........ceivievennesiiioranns 1
MR-716-LN  Lock Nut - 3/4" NF Thread (Nylon Insert) .................. 1.
MR-718 Axlo - Front Wheel... e
MR-719 Wheel Lift Link Straps R
MR-720 Height Adjustment Arm (Attaches to Yuke) ........ il
MR-34 Handle Grip for Height Ad). Arm (MR-720)................ 1.
MR-720-CP  Clavis Pin « Adjustment ArM..........ccecceeeveninis Fisieids 15
MR-720-CK  Cotter Pin - Adjustment Arm..........cooevmeereriisscrnisions e
MR-723 Yoke Assembly = Front.........crnemesimasssrsisto sosn o
MR-723-A  Yoke Return Spring.....c.ouuuivmmmmmsninisenane iealspadtrine 1.
MR-723-LN  Lock Nut, 5/16" NC (Nylon lnsert) ............................ 4.
MR-723-SS  Shoulder Screw, 3/8" Socket Head..............vcerenee. 4.,
MR-723-W  Washer, Flat 5/16"............. 8.
MR-724 Bolt, Height-AdJustment..........cccevcnininniiennissnens 1.
MR-724-W  Washer, Helight - Adj, FIat 7/18".........coreiveeiinirnnns 4.,
MR-726-K Knob, Ht. Adj. w/bolt extension (optlonal)......... {1).opt
MR-739 Rubber Apron........ccccvvcinnneas T Lt o e A T
MR-T40 Aprott Holdar StraB i inarnsiisine i 1.
MR-740-B Bolts, Holder Strap 1/4" x 3/4".,...c.cceeveriverersrirenes 5.
MR-740-N Nuts, Holder Strap 1/4"....... 5.
MR-740-LW Lock Washer, Holder Strap 1/4"....cecoecevvivvcenenes 5.
MR-744 Spring, Height - AdJusting.....c.ovcoiieeericvinrisenininnns 1.
MR-T45 Clutch Cable Assembly (Incl. Turnbuckle & Spring)........ 1.
MR-745-A Clutch Cable & Turnbuckle ( 29-1/2")(OLD STYLE}., A
MR-745-S Clutch Spring only { 9-3/4").....cv 010 1.
MR-7097-B  Clutch Cable (27")(NEW STYLE] (models wlbar) 4 b
MR-750 Ball Bearing Idler Pulley(models w/o clutch)BCA-750... 1.
VIR-750-B Carrlage Bolt - ldler, 1/2" x 2........... iR (T i
IR-750-LN  Lock Nut Idler PUlley 1/2" ...iu.eeceeeeeeeeeeeeer i eessnens 1

Eifective 1-1-05
Page 1



VARD MARVEL MFG. CO., INC.

PARTS PRICE LIST - - DEALER

Effective 1-1-05
Page 2

MOTOR RAKE - . (Standard Model) Continued

PART ITEM QUANTITY
NUMBER PER RAKE
MR-751 Bracket - Idler Pulley (models w/o clutch)............. A
MR-752 Clutch Arm... = PR 1
MR-753-1 Idler Pulley (for models w]th clutch cable) (1 face) % o
MR-77-760  Drive Belt #76337 (Heavy Duty. 37“B] ..................... |
MR-766 Wheel -~ Front, 8 x 1.75 (3#).... e P IO
MR-769 Wheo! = Rear, 302 2.T5 180)csisinesisssiiunsstsssinsaiimutin -
MR-766-B Bearing only, 8 x 1.75 Wheel........c..cvurenneenneeecenen 4 (Ball Bearlngs).,
MR-769-B Bushing only, 10 X 2.76 Wheal.........urineemennsie. 4 (Sintered Iron)..
MR-766-W  Washer, Fiat 7/16"....,. i R e e
MR-768-CP  Cotter Pin, 1/8" x 1"... o 2.
MR-771 Bolt, Rear Wheel, 1!2" x 3 112“ RERRTEBL R O P
MR-771-W Washer, Flat 7/16" (Outsldo Roar Wheel) oot
MR-771-N NUE J2VNE. s i R AR 2.
MR-774 Motor Base Board........ waisisiniIe 1
MR.774-A Bolt 5/16" x 2" NC, Gr 5 Lw Fw & Nul (m!s motor to deck) 4,
MR-780 Pulley - Engine 2-1/2" -B.... e e 1.
MR-784-1 Pulley Assy - 7x1-1/4"-8 (mcl MR-T41 SqDr Sleave) .......... 5 [
MR-795 Flanged Ball Bearing, 3/4" (Right Side)......cccniviranns 1.
MR-795-B Bolt-Flanged Ball Bearing, 5/16" x 1"..cccccoviiiiiennn 200
MR-795-LN  Lock Nut - Flanged Ball Bearing 5/16"... i
MR-798 Flanged Ball Bearing, 1-1/4" (Left Srda) 1L
MR-798-B  Carriage Bolt, 3/8" x 1..... B TP TSRO 1
MR-798-LN  Lock Nut, 3/8” (Thin Ny!on) I N ke sanisn e
MR-800 Reel Assembly, complete (Does not include Main
Shaft-Square MR-718 & MR -716-LN) includes Shaft
Holder, Blades, Spacers & Blade Shafta...................... 1 (21 pounds).......
MR-801 Belt Guard (Models with Clutch) - Solid Metal............ i
MR-802 Belt Guard (Models w/o Clutch) - Metal Mosh....ccuivans 10,
MR-805 Slicer Reel Assembly, complete, incl. 22 blades..... 1 (23 pounds).......
MR-806-A Slckio Sectlan DNIY...cxivmicnminsmisrniesssammapin o POB G narinmsey
MR-806-Set  Slckle Section.....cciiinircrrmnnmscrmronni s 1 SOCOFZ2... i
MR-807 Bolt- A4 % BT NG ... mninaniisisissmssivarssnnnves, Bareivnssiivsssigaansaress
MR-808 LocleNut, T4 NG . sniasmammessmimiin a4........
MR-Decals Decals - (3 piece set), Includes "Caution"YM3...o....... 1:Setof 3.......iuis
"YM-ID&use"Ym12, "Bolt Ad),Handle position "YMs :
MR-LOGO  Decal "YM LOGO" oval (YM-LOGO)................ AT [ e
MR-SAF Safety Decals - (4 plece set), includes...... et 1 Setof 4..............

1-Warning "Hot Surfaces"ym17, 2-Warning "Do Not

Put Hands & Feet Near Moving Blades"ym1s, 1 "Clutch
Engage/Disengage'ym20,1 "Throttle, Stop/Start-Fast"ymis .



